
 

 

 

TrailMaster UTV 

                 TAURUS 400 PARTS MANUAL   



1 
 

Fig 1                                                        CYLINDER   

 

REF. No. Part No. DESCRIPTION Q'TY  

1 27337 CYLINDER HEAD ASSY 1 

2 27338 GUIDE INTAKE VALVE  2 

3 10112 CIRCLIP 12 2 

4 10086 BOLT M6X12 1 

5 22810 GASKET 6 1 

6 10014 BOLT STUD M8X25 2 

7 22407A BREATHER ASSY 1 

8 22408 O-RING 95X3.3 1 

9 10008 BOLT SOCKET HEAD M6X20 2 

10 22410 VALVE COVER INTAKE SIDE 1 

11 22411 VALVE COVER EXHAUST SIDE 1 

12 22412 O-RING 57.5X2.3 2 

13 10008 BOLT SOCKET HEAD M6X20 5 

14 22414 NUT CROWN M8 4 



2 
 

15 22415 WASHER PLATE 8 4 

16 27221 GASKET CYLINDER HEAD1 1 

17 22417 PIN DOWEL 14X16 2 

18 27339 BOLT FLANGE M6X130 2 

19 22419 PLUG SPARK-NGK DR8EA 1 

20 27228 CYLINDER 1 

21 27226 GASKET CYLINDER 1 

22 22422 PIN DOWEL 10X14 2 

23 22423 PIPE BREATHER1 1 

24 22424 CLIP 13MM 2 

  



3 
 

Fig 2                                     CRANKSHAFT COMP   

 

REF. No. Part No. DESCRIPTION Q'TY  

1 27238 CRANKSHAFT ASSY 1 

2 22502 NUT M16X1 1 

3 22503 WASHER PLATE 16 1 

4 22504 KEY WOODRUFF 1 

5 27241 PISTON 1 

6 27242 PISTON RING SET 1 

7 27240 PISTON PIN 1 

8 27239 CLIP 2 

  



4 
 

Fig 3                                                               VALVE   

 

REF. No. Part No. DESCRIPTION Q'TY  

1 27222 INTAKE VALVE  1 

2 27223 EXHAUST VALVE 1 

3 22603 SEAT SPRING VALVE 2 

4 22604 SPRING VALVE INNER 2 

5 22605 SPRING VALVE OUTER 2 

6 22606 SEAL VALVE STEM 2 

7 22607 RETAINER SPRING VALVE 2 

8 22608 COTTER VALVE 4 

9 22609 ROCKER ARM VALVE 2 

10 22610 EXHAUST ROCKER SHAFT 1 

11 22611 INTAKE ROCKER SHAFT 1 

12 22612 O-RING 9X2 1 

13 22613 ADJUSTING SCREW VALVE 2 

14 22614 NUT M6X0.75 2 

 

  



5 
 

Fig 4                                         CAMSHAFT CHAIN   

 

REF. No. Part No. DESCRIPTION Q'TY  

1 27234 CAMSHAFT ASSY1 1 

2 10012 BEARING 1 

3 10013 BEARING(B6202Z) 1 

4 27237 PLATE 1 

5 10086 BOLT M6X12 2 

6 27236 LOCK WASHER 1 

7 22707 CAM CHAIN SPROCKET 1 

8 10024 DOWEL PIN B4X10 1 

9 10025 BOLT M10X1.25X25 1 

10 22710 WASHER PLATE 10 1 

11 22711 BREATHER PLATE2 1 

12 27201 CHAIN 1 

13 27203 GUIDE STOPPER1 1 

14 27202 GUIDE STOPPER2 1 

15 22715A CAM CHAIN TENSIONER ASSY 1 

16 22716 GASKET TENSIONER CASE 1 

17 10036 SOCKET HEAD BOLT M6X14 2 

18 22718 CHAIN TENSIONER PIVOT BOLT 1 

19 22719 O-RING 14.5X1.8 1 

20 27235 CAMSHAFT 1 



6 
 

 

Fig 5                                                  WATER PUMP  

 

REF. No. Part No. DESCRIPTION Q'TY  

1 22801 IMPELLER SHAFT ASSY 1 

2 22802 HOUSING COVER 1 

3 22803 GASKET HOUSING COVER2 1 

4 10041 SOCKET HEAD BOLT M6X35 3 

5 10043 BEARING 1 

6 22806 WATER PUMP HOUSING 1 

7 22807 OIL SEAL 10X21X5 1 

8 22808 MECHANICAL SEAL 1 

9 10044 CIRCLIP 9 1 

10 22810 GASKET 6 1 

11 10049 O-RING 33.5X2.65 1 

12 27230 SHAFT 1 

13 10070 DOWEL PIN C3X22 1 

14 22814 WASHER PLATE 8 2 

15 22815 IMPELLER SHAFT GEAR 1 



7 
 

16 10072 CIRCLIP 8 1 

17 27229 JOINT 1 

18 10082 O-RING 15.5X2.5 2 

19 10083 SOCKET HEAD BOLT M6X15 2 

20 27227 WATER PUMP ASSY 1 

 

  



8 
 

Fig 6                                                        OIL PUMP 

 

REF. No. Part No. DESCRIPTION Q'TY  

1 27245 OIL PUMP ASSY 1 

2 10096 DOWEL PIN 3X12 2 

3 23103 GEAR PUMP DRIVEN 1 

4 10097 DOWEL PIN C3X22 1 

5 22814 WASHER PLATE 1 

6 10130 CIRCLIP 1 

7 23107 GASKET 1 

8 10098 SCREW M6X25 2 

9 23109 OIL STRAINER  1 

10 23110 COMPRESSION SPRING  1 

11 23111 DRAIN PLUG  1 

12 23112 O-RING 36X3.5 1 



9 
 

Fig 7                                                 CARBURETOR 

 

 

 

 

 

 

 

 

 

 

REF. No. Part No. DESCRIPTION Q'TY  

1 27224a CARBURETOR ASSY 1 

2 27134 LINE ASSY 1 

  



10 
 

Fig 8                                                              FRAME 

 

REF. No. Part No. DESCRIPTION Q'TY  

1 27104 FRAME 1 

2 26701 ROOF FRAME ASSY 1 

3 26702 MEMBER,ROOF FRAME 1 1 

4 10081 BOLT M8X20 8 

5 10079 NUT M8 8 

6 26256 BOLT M10X1.25X80 8 

7 10015 NUT M10X1.25 6 

8 26703 MEMBER,ROOF FRAME 2 1 

9 27038 BOLT M8X20 8 

10 26706 BRACKET,HEAD REST 2 



11 
 

11 26263 SCREW M6X15 24 

12 26269 NUT M6 24 

13 26707 BRACKET,BACK REST 4 

14 26704 MEMBER,ROOF FRAME 3 1 

15 26705 MEMBER,ROOF FRAME 4 1 

16 26708a SEAT FRAME 1 

17 26249 BOLT M10X1.25X60 4 

18 10124 BOLT M8X35 4 

19 26721 RUBBER SET,SEAT 2 

20 26709 A-ARM ASSY 1 

21 20518 BUSHING 4 

22 26710 A-ARM ,R 1 

23 26711 A-ARM ,L 1 

24 27077 A-ARM PIVOT SHAFT 4 

25 10136 NUT M12X1.25 4 

26 10001 SCREW M5X12 4 

27 20519 A - ARM SHIELD,L 1 

28 20628 A - ARM SHIELD,R 1 

29 21508 
TRANSMISSON MOUNTING BRACKET 

BOTTOM 
1 

30 10019 WASHER,PLANT 2 

31 10027 WASHER,SPRING 2 

32 10028 BOLT M10X25 2 

33 10081 BOLT M8X20 2 

34 10079 NUT M8 2 

35 21514 
TRANSMISSION MOUNTING BRACKET 

REAR 
1 

36 10084 BOLT M10X1.25X70 1 

37 10015 NUT M10X1.25 1 

38 10081 BOLT M8X20 2 

39 10015 NUT M10X1.25 2 

40 24438 BACKSTOP 1 

41 10163 BOLT M10X1.25X20 4 

42 10209 NUT M10X1.25 4 

43 10208 BOLT M10X1.25X43 2 

44 26728 BRACKET,TANK RECOVERY 1 

45 10218 BOLT M8X40 2 

46 10079 NUT M8 2 

47 27105 BRACKĔREAR AXLE 1 

48 26713 FRONT PANEL BRACKET 1 1 

49 10008 BOLT M6X20 6 

50 26712 PROTECT 2 

 



12 
 

Fig 9                                                                BODY 

 

REF. No. Part No. DESCRIPTION Q'TY  

1 26201 FRONT BODŶ FOR A TYPẼ  1 

1A 26234 FRONT BODŶ FOR B TYPẼ  1 

2 26212 RUBBER,FRONT BODY FITTING 2 

3 26223 GRILLE,FRONT 1 

4 26228 PANEL,FRONT 1 

5 27157 MUDGUARD,L,FR 1 

6 27158 MUDGUARD,R,FR 1 

7 27159 COVER,AXLE 1 

8 27160 MUDGUARD,LOWER.CENTER 1 

9 27161 MUDGUARD,UPPER.CENTER 1 

10 27162 REPAIR COVER 1 

11 27163 PROTECT COVER 1 

12 26204 TOOL BOX 1 



13 
 

13 26205 (CONTAIN TWO OBJECTS  WITH  JOINTING) 1 

14 26206 CAP SEAT 2 

15 26207 COVER 1 

16 27073 PLASTIC PLANT 1 

17 26209 SIDE PANEL COVER,L 1 

18 26210 SIDE PANEL COVER,R 1 

19 26211 MAT 1 

20 26213 PANEL,REAR LEFT FENDER 1 

21 26214 PANEL,REAR RIGHT FENDER 1 

22 26215 BOX COVER,RR 1 

23 26216 SWITCH COVER 2 

24 26217 ELECTRIC BOX 1 

25 26218 ELECTRIC BOX COVER 1 

26 26220 SPEED METER COVR 1 

27 26221 LID,GLOVE COVER 1 

28 26222 LICENCE BRACKET 1 

29 26224 FRONT COVER 1 

30 26225 SPEED METER REAR COVR 1 

31 26226 STEERING WHEEL COVER,FR 1 

32 26227 STEERING WHEEL COVER,RR 1 

33 26759 COVER BRACKET 2 

34 26760 RIVET 37 

35 26761 BRACKET,GLOVE COVER LID 2 

36 10059 BOLT M8X25 2 

37 20315 BOLT  M6X20 67 

38 10009 BOLT ST4.8X16 23 

39 10103 NUT M6 10 

40 10187 BOLT M6X25 29 

41 22346 SPRING NUT 12 

42 26816 TOOL BOX DUSTPROOF 1 

43 26817 ADIABATIC PELLICLĔTOOL BOX 1 

44 26818 GLOVE BOX DUSTPROOF 1 

45 25092 FRONT INDICATION LIGHT COVER 2 

46 26819 STEERING COVWER 1 

47 26820 LEFT COVER̆ STEERING WHEEL 1 

48 26821 RIGHT COVER̆ STEERING WHEEL 1 

49 26869 SPEEDMETER BRACKET 1 

50 27135 DAMPER LINE BOARD 1 

 

  



14 
 

Fig 10                        SHOCK ABSORBER FRONT 

 

REF. No. Part No. DESCRIPTION Q'TY  

1 26907 FRONT SHOCK ABSORBER ASSEMBLY 2 

2 10091 NUT M14X1.5 2 

3 21802 WASHR 14 2 

4 21803 SPACER RUBBER 2 

5 21804 UPPER PIVOT BALL 2 

6 10093 BOLT M8X55 4 

7 21806 NUT M14X1.5 2 

8 21807 LOWER PIVOT BALL 2 

9 21808 SPRING RETAINER 2 

10 26909 SPRING 2 

11 26908 STRUT BUMPER 2 

12 32104 CLAMP 2 

13 10079 NUT M8 4 

14 21813 SPRING RETAINER 2 



15 
 

15 26910 STRUT BODY LEFT 1 

16 26911 STRUT BODY RIGHT 1 

17 26912 CIRCLIP 2 

18 26913 BEARING 2 

19 27074 GREASE FITTING 2 

20 20512 BALL JOINT STUD 2 

21 20513 BALL JOINT MOUNTING BRACKET 2 

22 20514 BALL JIONT CUP 2 

23 10022 BOLT M6X12 4 

24 10019 WASHER 2 

25 27067 NUT M10X1.25 2 

26 10501 COTTER PIN 2.5X25 2 

27 622031 CUSHION 2 

 



16 
 

Fig 11                           SHOCK ABSORBER REAR 

 

REF. No. Part No. DESCRIPTION Q'TY  

1 27127 ARM ,L.RR 1 

2 70682 BUSH 1, ARM ,R.RR 24 

3 70683 COLLAR 8 

4 70684 BOLT M10X1.25X80 8 

5 10015 NUT M10X1.25 16 

6 27128 ARM ,R.RR 1 

7 27126 SHOCK ABSORBER ,RR 2 

8 70012 BOLT M10X1.25X52 4 

9 27129 ARM SET,L.RR 1 

10 27130 ARM SET,R.RR 1 

11 27131 KNUCKLE,L.RR 1 

12 70692 COLLAR,RR.KNUCKLE,(UPPER) 2 

13 70693 COLLAR,RR.KNUCKLE,(LOWER) 2 

14 70694 BOL,TKNUCKLE,(UPPER) 2 

15 70695 BOL,TKNUCKLE,(LOWER) 2 

16 70674 BEARING AU0712 2 

17 70055 CIRCLIP 58 2 



17 
 

18 70675 SEAL 61.5 43 11 2 

19 70676 SEAL 58 41.2 11 2 

20 27133 BAR ,STABILIZER 1 

22 27090 HOLDER,STABILIZER BUSH 2 

23 27091 BUSH,RR.STABILIZER 2 

24 10081 BOLT M8X20 4 

25 27092 JOINT̆ STABILIZER 1 1 

26 10015 NUT M10X1.25 2 

27 27132 KNUCKLE,R.RR 1 

28 27093 JOINT̆ STABILIZER 2 1 

 

  



18 
 

Fig 12                                                                                                 STEERING ASSY. 

 

 

REF. No. Part No. DESCRIPTION Q'TY  

1 26925 WHEEL,STEERING 1 

2 26932 HOLDER,STEERING WHEEL 1 

3 26934 COVER,STEERING WHEEL 1 

4 10305 SCREW M5X 6 

5 26926 COLUMN,STEERING 1 

6 10032 WASHER 12 1 

7 10054 WASHER SPRING 12 1 

8 26257 NUT M12 1 

9 10282 BOLT M12X1.25X30 2 

10 10050 NUT M10X1.25 2 

11 26927 STEERING ASSY 1 

12 10099 NUT M8 1 

13 10106 WASHER SPRING 8 1 

14 26255 BOLT M8X40 1 

15 26928 TIE ROD END B 2 



19 
 

16 26933 SPRING B,BRAKE PADEL 1 

17 26241 BOLT M10X30 4 

18 26935 COVER̆ STEERING 2 

19 26936 BUSH A 1 

20 26937 BUSH B 1 

21 26929 PADEL,THROTTLE 1 

22 27156 CABLE,THROTTLE 1 

23 26938 SPRING,THROTTLE 1 

24 26939 WASHER 1 

25 10021 PIN 1 

26 26931 PEDAL,BRAKE 1 

27 26940 PIN 1 

28 26941 SPRING A,BRAKE PADEL 1 

29 26268 PIN 1 

30 10524 NUT M12X1.25 2 

 

  



20 
 

Fig 13                                                                                                      FRONT WHEEL 

 

 

REF. No. Part No. DESCRIPTION Q'TY  

1 27088 WHEEL SUB-ASSY̆ FR̂FOUNDRỸ  2 

2 26943 TIRĔFR̂25X8-12̃  2 

3 27285 HUB̆FR WHEEL 2 

4 70714 BOLT M12X1.25 8 

5 20807A VALVĔRIM̂TR412̃  4 

6 70721 BOLT SLOTTED 2 

7 70722 WASHER 2 

8 26267 PIN 4X32 2 

9 70087 NUT̆WHEEL 8 

10 70717 CAP̆ WHEEL CENTER 2 

11 27088 WHEEL SUB-ASSY̆ FR̂FOUNDRỸ  2 

12 26943 TIRĔFR̂25X8-12̃  2 

 

  



21 
 

Fig 14                                                                                                         REAR  WHEEL 

 

 
REF. No. Part No. DESCRIPTION Q'TY  

1 27137 WHEEL SUB-ASSY̆ RR̂FOUNDRỸ  2 

2 27086 TIRĔRR̂25X8-12̃  2 

3 70717 CAP̆ WHEEL CENTER 2 

4 70719 HUB̆RR WHEEL 2 

5 70714 BOLT M12X1.25 8 

6 70718 SEAL 2 

7 70721 BOLT SLOTTED 2 

8 70722 WASHER 2 

9 26267 PIN 4X32 2 

10 70087 NUT̆WHEEL 8 

11 20807A VALVĔRIM̂TR412̃  2 

12 27137 WHEEL SUB-ASSY̆ RR̂FOUNDRỸ  2 

 

  


